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m Report No.: 151208078GZU-003

Issued: 2016-5-11

1 TEST RESULTS SUMMARY
Test Item Standard Result
Conducted Emission (9 kHz-30 MHz) FCC Part 18: 2014 Pass
Radiated Emission (9 kHz-30 MHz) FCC Part 18: 2014 Pass
Radiated Emission (30 MHz-1 GHz) FCC Part 18: 2014 Pass
Radiated Emission (above 1 GHz) FCC Part 18: 2014 N/A

Remark: 1. The symbol “N/A” in above table means Not Applicable.
2. When determining the test results, measurement uncertainty of tests has been considered.

FCC ID: ZFB-C74E- BBCC
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m Report No.: 151208078GZU-003

Issued: 2016-5-11

2 Test Results Conclusion
(with Justification)

RE: EMC Testing Pursuant to FCC Part 18 performed on the Induction Cooktop, Model:
C74E-BBCCO02.

We tested the Induction Cooktop, Model: C74E-BBCCO02, to determine if it was in compliance with
the relevant FCC rules as marked on the Test Results Summary. We found that the unit met the
requirement of FCC Part 18 when tested as received. The worst case’s test data was presented in
this test report.

The submitted sample C74E-BBCCO2 is Induction Hotplates for household use.

Conclusion:
The sample as received complied with the FCC Part 18 requirement.

The production units are required to conform to the initial sample as received when the units are
placed on the market.

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003
Issued: 2016-5-11

3 LABORATORY MEASUREMENTS

Equipment Under Test (EUT):
Model:

Serial No.:

Support Equipment:

Rated Voltage:

Condition of Environment:

Notes:

Configuration Information

Induction Cooktop

C74E-BBCCO02

Not Labeled

N/A

AC 240V~ 60Hz,

Temperature : 22~28°C

Relative Humidity: 35~60%
Atmosphere Pressure 86~106kPa

1. The EMI measurements had been made in the operating mode producing the largest emission in
the frequency band being investigated consistent with normal applications.
An attempt had been made to maximize the emission by varying the configuration of the EUT.

2. Test Sites:
All of the tests are performed at:

Foshan Shunde Guoce testing Technology Co., Ltd.
No.3, Desheng East Road, Shunde Daliang, Foshan, Guangdong, China.
This test facility and site measurement data have been fully placed on file with the FCC, test firm

registration number is 756674.

FCC ID: ZFB-C74E- BBCC
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4  Test Configuration

Cooking Vessel (provided by manufacturer):
Fill container with 80% of water.
Material: stainless steel

Contact surface diameter 18cm, Top surface diameter 23cm

Report No.: 151208078GZU-003
Issued: 2016-5-11

The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for

use.

Test the EUT in the lowest power level, middle level and the highest power level, the worst
test data was presented in the report.

5 TEST RESULTS

5.1 Conducted Emission Test

Test Result: Pass
5.1.1 Used Test Equipment

Equipment No. Equipment Model Manufacturer Last Cal. Due Date
SD00781 EMI receiver SMR4503 | SCHAFNER 2015.8.31 | 2016.8.30
201044CK0121 LISN ESH2-75 Rohde & Schwarz 2015.8.31 2016.8.30
1244BK0003SD | 10dB Pulse PLA-LON | SomPliance Direction | oy15 831 | 2016.8.30
Limiter Systems Inc.
201044CK0128-1 | shielding room | NP-HJ2 Changzhou Nanping | 2016.1.12 2017.1.11
5.1.2 Block Diagram of Test Setup
AC power 50Q2 terminator
source ,
/
r1 /
L
» TRANSFORMER AMN 1 EUT AE
|
|
|
TEST RECEIVER | :
| —— :
l | Passive |
__________ | voltage |

FCC ID: ZFB-C74E- BBCC

—_—— e —— —
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m Report No.: 151208078GZU-003

Issued: 2016-5-11

5.1.3 Test Setup and Procedure

Test was performed according to FCC OST/ MP-5:1986. The EUT was set to achieve the
maximum emission level. The mains terminal disturbance voltage was measured with the
EUT in a shielded room. The EUT was connected to AC power source through an Artificial
Mains Network which provides a 50Q2 linear impedance Artificial hand is used if appropriate
(for handheld apparatus). The load/control terminal disturbance voltage was measured with
passive voltage probe if appropriate.

The table-top EUT was placed on a 0.8m high non-metallic table above earthed ground
plane(Ground Reference Plane).And for floor standing EUT, was placed on a 0.1m high non-
metallic supported on GRP. The EUT keeps a distance of at least 0.8m from any other of the
metallic surface. The Artificial Mains Network is situated at a distance of 0.8m from the EUT.

During the test, mains lead of EUT excess 0.8m was folded back and forth parallel to the lead
so as to form a horizontal bundle with a length between 0.3m and 0.4m.

The bandwidth of test receiver was set at 9 kHz. The frequency range from 9 kHz to 30MHz
was checked.

FCC ID: ZFB-C74E- BBCC
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5.1.4 Test Data & Curve

At main terminal; Pass
Tested Wire: Live

Report No.: 151208078GZU-003
Issued: 2016-5-11

Operation Mode: the highest power

1300 dBu¥
65 FCC Part18 Conduction(QP]
o [
.f [ {u‘\ peak
(A I
F AVG
0.0
0.009 (MHz) 30.000
Frequency | Factor | Reading | Lewed Limit  |Margin :
No. | " MHz) By | (@Buv) | (@Buvy | (aBuvy | gy || P Reme
1 OLDE26 975 G980 79.35 EQE4 |-1013 QP | P
2 01800 282 43.50 53.32 Ged4a |- QP (P
3 01800 932 38.20 43.02 443 | -B4G| AVG | P
B 28050 1022 38.70 4092 800 |-G60B) QP (P
5 28350 1022 33.20 4342 4300 | -26B| AVG | P
B 68400 1027 4710 57.37 0oy | -263| QP | P
7 68400 1027 3440 44 g7 )00 | B33 AVG | P
a B.Da4B 1028 45,00 55.28 0oy | 472 QP | P
g BDE40 1028 3710 47.38 5000 | -262) AWG (P
10 122800 10730 44 .40 5470 G0og |-830| QP | P
11 122800 10030 3220 42.80 5000 | -T40| AVG (P

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003
Issued: 2016-5-11

Tested Wire: Neutral Operation Mode: the highest power

130.0  dBu¥Y

65 ‘ FCC Part18 Conduction(GP)

il o

i

AYG

oo
0.009 [MHz) 30.000
Na. Fr?ﬂiw ?dgynr FE::EI“;‘E:F [:Eub?ﬁ [:l:_EIE‘Trj M[?Ej:n Dessctor | FIF | Remank
1 D052 | 975 | 6365 | 7840 | =43 [-1D| @F | P
2 | 01850 | 082 | 4548 | 5530 | 6425 | BE5| @P [P
3 | 01850 | 082 | 3748 | 4730 | 425 | 6O5| AVG | P
3 | 00 | 080 | 3770 | 4780 | 6038 |-1278| @F [P
5 | 0zes@ | 980 | 2880 | 3370 | 5023 |-11.683] AVG | P
8 | 40500 | 1023 | 3577 | 4600 | %800 |-000| QP | P
7 | 4000 | 1023 | 2537 | 3680 | 4600 | 0A0| AVG [P
3 | 62050 | 1025 | 445% | 5480 | c000 |-520| @P [P
0 | ©20s0 | 1025 | 3184 | 4210 | 5000 | 700 AVG [P
0 | 126750 | 1031 | %270 | 5510 | @000 | 400 @F [P
11 | 126150 | 1031 | 3048 | 4080 | 5000 |-820| AVG | P

FCC ID: ZFB-C74E- BBCC
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Tested Wire: Live

1300 dBu¥

Operation Mode: Middle power

Report No.: 151208078GZU-003

Issued: 2016-5-11

65

M

FCC Part18 Conduction[QF)

N
mlw I / (‘l peak
|II ' ,( ‘ AVG
I
|
il

oo

0.009 [MHz) 30.000
Na. Fr?ﬂiw 'Tjaug?r ?:Edﬂ'ﬂyg [my [:Emy ME;E;:H Desestor | PIF | Remank

1 10700 1016 | 2242 | 5200 | D000 | -3#0| @F | F

2 1.0700 10.18 2054 38.70 4500 | -630| AVG | P

3 18450 1018 | 4112 | 5130 | 5600 | 470| @F | P

3 18450 1018 | 2872 | 2480 | 4800 | 7.0 AWG | F

5 25650 1092 | 4261 | 5280 | 5600 |-320| @F | P

@ 25650 1018 | 2731 | 3750 | 4800 | -BE0| AWG | P

7 67450 10Z7 | 4043 | 5070 | 6000 |-B30| @F |F

F] 67460 1027 | 2663 | 3580 | 5000 |-14.10] AWG [ P

a 11.6150 10,30 38.80 49,10 6000 |-10R0| QP | P

10 11.6150 10,30 28.50 3g.80 5000 |-1320] AVG | P

11 | 265100 | 1037 | 4323 | 5430 | @000 | 570 @F |F

12 | 265100 | 1037 | 2313 | 3350 | soo0 [-1150) avG | P

FCC ID: ZFB-C74E- BBCC
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Tested Wire: Neutral

Report No.: 151208078GZU-003
Issued: 2016-5-11

Operation Mode: Middle power

1300 dBu¥
)
65 ’ | FCC Part1€ Conduction(QP)
| ’ o I
peak
il }*
N' ! AVG
0.0
0.009 (MHz) 30.000
No. Fr?ﬁlim ﬁg?r TEE‘SS? {IJEEJ [:Emy M[?Ej:n Deseciar | FIF | Remark
1 1.0400 1018 43.80 53.08 00 |-2D4| QF | P
2 1.0400 10.16 31.60 41,78 4800 | 424 AVG | P
3 210000 [1K]:] 4240 52.58 EG00 |-342| QP | P
E 20000 10.18 2950 3293 4500 | -602| AVG | P
5 28350 10.20 40,60 50.30 300 |-B2D| QF | P
i 28350 10220 27.00 3720 4000 | -BBOD| AVG | P
7 68000 027 40.03 50.30 @0 |-evD| QF | P
g 82000 1027 25.73 33.00 5000 |-1400| AVG | P
g 11.6600 10030 33.30 43.80 @0o] |-11400 QF | P
10 11.6600 10030 2420 3520 100 |-14B0| AVG | P
11 25,3650 10037 24 71 5457 @00o] | -543| QF | P
12 25,3650 1037 28.00 38.37 5000 |-163] AVG | P

FCC ID: ZFB-C74E- BBCC
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Tested Wire: Live

Report No.: 151208078GZU-003

Issued: 2016-5-11

Operation Mode: the lowest power

1200 dBuV
FCC Part1$ Conduction[QP)
55 \ N TCC Partl g Eolndu*on[AvelaQE] FF
‘ |
I r I l ’ ‘ peak
. el 1 0
| IR “ ' [ f if n
| I e N i AVG
il S A
i)
10
0.009 [(MHz) 30.000
Frequency | Factor | Reading | Lewsl Limit  |Margin :
No. | " MHz) idB) | (@B | (@B | (@Buvy | @g) |P R e

1 0.0230 275 4375 53.50 110,00 -850 P [P
2 00238 a.75 30.95 48.70 TO2 |-2353) AVG | P
3 01800 882 3g.13 48.00 G243 |-1243) QF | P
a 01800 882 2043 38.30 243 |-1518) AVG | P
5 1.0540 1016 | 3580 45.7d 5300 (-1024 QP | P
i 10540 1018 2560 L 4300 |-1024] AVG | P
7 4 2000 1023 | 2200 3213 W (-7 aP | P
8 42000 1023 10.60 20.83 4800 |-2517) AVG | P
g G.B600 1027 2993 40.20 G000 |-19%80) QP | P
10 58600 1037 1273 23.00 5000 |-2700) AVG | P
1 26.6700 1038 | 2872 40.10 6000 (-1820| P | P
12 26,6700 1038 13.02 2340 5000 |-2@80) AVG | P

FCC ID: ZFB-C74E- BBCC
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Tested Wire: Neutral

Report No.: 151208078GZU-003
Issued: 2016-5-11

Operation Mode: the lowest power

1200 dBuV
FCC Part1 % Conduction{QP)
I
55 | \ FGE Partl s [:or;;luctmc[AverggtEI [%
. il
' peak
' !
W“ w ’W v“HVIIHI I M AVG
10
0.009 [(MHz) 30.000
Frequency | Factor | Reading | Lews Limit  |Margin .
No. | " (MHz) idB) | (B | (@B | (@Buvy | @g |P R e

1 1.1450 1018 | 48 4430 B0 (-2 aF | P
2 1.1450 1016 | 2184 31.80 4500 (-142| AVE | P
3 273800 1012 | 2850 33.89 g0 (77| aP | P
4 273800 1012 | 1120 2188 4600 (-2401| AV | P
5 5.4400 1025 | 27.80 37.85 6000 (-z215 P | P
a8 54400 1025 | 11.00 M25 E000 (-275 AVG | P
7 8.1000 1028 | 2322 M. G000 (-25=20| aP |P
a 8.1000 1028 | 1582 28.10 5000 (-Z320| AVG | P
2 12.3600 030 | 3080 40.90 6000 (-18.10| P | P
10 12.3600 030 | 16840 28.70 B0 (-3 Avs | P
1 26.8550 038 | 3222 4280 8000 (-1740| P | P
12 26.8550 038 | 1382 2400 5000 (-2800| AVG | P

FCC ID: ZFB-C74E- BBCC
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5.1.5 Measurement Uncertainty
Uncertainty: 2.61 dB for frequency rang 9 kHz-150 kHz and 2.58 dB for frequency rang 150

kHz-30 MHz at a level of confidence of 95%.

5.2 Radiated Emission(9kHz - 30 MHz)
Test Result: PASS

5.2.1 Used Test Equipment

Report No.: 151208078GZU-003
Issued: 2016-5-11

Equipment No. Equipment Model Manufacturer Last Cal. Due Date

SD00716 12[:'; ri%?:'a”eCho'C SAC10 Frankonia GabH | 2015.8.24 | 2016.8.23
EMI Test ROHDE&SCH

201144CKO0064 | pororven20Hz-406HZ) | ESU%0 | WaRz 2015.8.31 | 2016.8.30
loop

200744CP002-5 | Antenna(¢0.6m ,.9kHz- | HLA6120 | TESEQ 2016.01.12 | 2017.01.11
30MHz)

SD00701 Turntable And Antenna | o) FRANKONIA | N/A N/A
Controller

5.2.2 Block Diagram of Test Setup

VVVV

VVVVVVVVVVVY

EUT

Turn Table

AAAA

Receiver

FCC ID: ZFB-C74E- BBCC
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Intertek
Report No.: 151208078GZU-003

Issued: 2016-5-11

5.2.3 Test Setup and Procedure

The measurement was applied in a semi-anechoic chamber. The EUT were placed ona 1 m
high wooden turntable above the horizontal metal ground plane. The turn table rotated 360
degrees to determine the position of the maximum emission level. The EUT was set 3 meters
away from the receiving antenna which was mounted on an antenna tripod.

Loop antenna was used as receiving antenna. The antenna was supported in the vertical plane
and was rotatable about a vertical axis to obtain the maximum emission. The antenna height
of was set at 2 m above ground level.

The bandwidth setting on Receiver was 9 kHz. The frequency range from 9 kHz to 30MHz
was checked.

An initial pre-scan was performed in the 10m chamber using the spectrum analyzer in peak
detection mode. Average measurements were conducted based on the peak sweep graph. The
EUT was measured by a 0.6m loop antenna.

FCC ID: ZFB-C74E- BBCC
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5.2.4 Test Data & Curve

Tested Polarization: Vertical

Report No.: 151208078GZU-003

Issued: 2016-5-11

Operation Mode: the highest power

l?ﬂ(_) dBuVin
FOL Pant 18 10 Aadiatimedemduction cooks
1
13
© Al
t W
i f A M
i 7 S JW
W JI'A'-\-'A/“-"}” .MJ-. t l (Nﬁ J«| ;-’.l A f' :
" W) \ Lok & ‘*j!{{-",
\
ne ‘
0009 IMHz] 0150
1208 dBuwWin
FOC Past 18 10m Radistsonfmduction cooks
&
-
_—-g'»"“" AT e P \iw,--,\,\'ﬂv_*v.m*%ﬂ?o,w‘wré\ﬂ%g'*\W/ﬂ_.w
|
0o |
0ise 05 Mz) S 20000
No | Frequency | Factor [Reading [ Lewel [ Lmit [Magin[,.. .
: {MHz) (dBim) | (dBuV) |(dBulim)|{dBuim)| (dB)
1 Qulz3D 2022 | 2008 g0.20 7350 | -13.0) AVG
2 Uiz H02E | 5002 ¥1.00 T35 | -250) AVG
3 QUlEFD 20EE | =aB4 85.10 T35 | -B40| AVG
2 [T 2T 2030 | 2330 43.80 7350 |p3E0] AVG
5 0U0E23 031 a0.ed 51.30 TAED | -3 AVG
i 0uoT30 033 18.87 30.20 TAED |-3430) AVG
1 01500 206 15,82 36.20 TAEQ |-37.A0] AVG
2 0232 20081 b4g 3010 TIE0 |4340] AvG
3 053 20024 B.26 28.50 T80 |45.00] AVG
2 18613 20004 S48 2550 750 |-43.00] AVG
5 56125 2051 5.60 20.20 TIED | 4720 AVG
g 137618 2138 402 28.30 Ti50 | 4720 AVG

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003

Issued: 2016-5-11

Tested Polarization: Horizontal Operation Mode: the highest power
1200 dBuWin
1
& B |
Lacisi— { {1 fwf
R T ] ' M , ,
VN ‘Lw, ¢ & ,»"mh f\\ M 0

w.',;_v’_«‘ 4 A | i ] | k#' | r 'i.
W gmvf, .u"\J v 11'1"‘1’

I)I)M___ l
0009 IMHz] 015
l?ﬂq dEBuVin
FOL Pant 18 100 Aladistimedmduction cooks
&
5 == VA B Bttt WA T /8 b
ne
0150 05 Mzl 5 30,000
Na Frequency | Factor | Reading | Lewed Limit  (Margin| . ..
| ez | (dBm) | (B |(gBuvim)|(@Buvim)| (@)
T | 0020 | 2032 | 3788 | 5820 | 7350 |-15.30] AVG
2 | Doz7 | 2026 | 5128 | 7150 | 7350 | 200 AVG
3 | 0DdE3 | 2020 | 27.60 | 4820 | 7350 |-2530| AVG
Z | o057 | 2031 | M0 | 5460 | 73E0 |-18.00| AVG
5 | 00728 | 2023 | 1077 | 4010 | 7350 |-2340| AVG
8 | 00788 | 2024 | 2300 | 2430 | 7350 |-2020| AVG
T 0im00 | Z02% | 1588 | 3620 | T30 |37 30| AVG
7 | 0288 | 2040 | 11.01 | 3150 | 7350 |4200| AVG
3 | 13141 | 2001 | B40 | 2850 | 7350 |4500| AVG
I | EZ8 | 2085 | Bi5 | 2080 | 73E0 |45m0| AVG
5 | 124482 | 2112 | 1241 | 3460 | 7350 |35.00| AVG
8 | 104331 | 2122 | BOE | 2040 | 7350 |34.10] AVG

FCC ID: ZFB-C74E- BBCC
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Tested Polarization: Vertical

Report No.: 151208078GZU-003
Issued: 2016-5-11

Operation Mode: Middle power

|7ﬂ|‘, dBuVin
FLL Pt 10 100 ARadiatiordmuchion cooke
.l\.’
. d
| { \t |
U= A IJ’
Woten AL 3 | I N | o |
e A NI W
Mo \"_f ) f ‘ Il ' ' X
Batate o 1 T R
ne
oo IMHz] 0150
|7ﬂ9 dEBuVin
FOE Pant 10 1 Do Fladhintime§mduntion cooke
&
e 1 .
2 x‘ “‘N —_.'.)I;" N .\h-~‘rA-'—M'~—</nlM~‘Wtﬁ“‘-\”wﬁd’)")fl\‘v\
DD,
s 0ns IMHz] 30,000
Mo | Freduency [ Factor [FReading | Lewel Lmit  |Margin .
| M) | dBim) | (B |idBuvim) |j@Buvim)| (@B) | P2
1 0L027E 2024 51.2 71.50 T3EQ | -2.00| AVG
2 0L0E4 2032 2424 2480 TIE0 |-Z880| AVG
3 0UDESR 2032 240 45.30 T35 |-H2A| AVG
4 00583 2032 2474 45.10 TIED |-Z840| AVG
5 0L0:Ea 2034 18.84 ar2a TIE0 |(-3820| AVG
i 01360 20228 11.2 31.50 TIE0 (4200] AVG
1 QLi7ea .2':'34 17.80 33.30 T35 -Eﬁ.?l] ANG
2 03580 2055 11.05 31.80 TIED |[-41.80) AVG
3 04435 2038 12.02 3240 TIE [-1.10| AVG
4 DRy 202 bae 3020 TIED |[43.30| AVG
5 08804 20001 pra 2980 TIED |[4370| AVG
i 271 2014 6.56 28.70 TIE0 |-4080| AVG

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003
Issued: 2016-5-11

Tested Polarization: Horizontal Operation Mode: Middle power
|?ﬂl? EBuWin
FOL Pant 18 10n Aadiatiedmstuchion cooks
Vil 4
& Y 1
A VA '
VA A A | W “ ‘ '1;
I'J""‘ “,r“W‘ v\"""Al" r.)\J- i"/u \ .'W ” rh / )
v r\.w I‘w“" 1‘\““\‘! '."1 ‘m
ne
0009 IMHz) LR R
1200 dBuwWin
FOC Pant 18 10m Radistsanfmduction cook s
(5]
3 {
):!_ i RPN o e A PS4 D A NI S 'W».,”“
A
D.D.
0150 05 M2y 5 20,000
No. | Frequency | Factor [Reading | Lewe! Lmit |Margin .
: [MHz) (dBim) | (dBuV) |idBulim) |[aBuvim)| @8y [°=
1 D.0Z78 2024 | 51568 | 71.80 | 7350 | -1.70| AVG
2 0.0560 2022 [ 2a73 | 4910 | 73s0 [-2¢40] AVG
3 00585 222 | 248 | 45230 | 73m0 [-z20] AvG
3 00513 T34 | 2028 | 4060 | 7350 |-2200| AVG
5 00873 224 [ 2218 | 4250 | 73s0 [-21.00] AVG
i 01334 2028 [ 1482 | 3510 | 73s0 [-23.40] AVG
T oi7e0 | 2034 | 1888 | 3020 | 7350 |-Wa0| AVG
2 02903 2067 | 1073 | 3140 | 73m0 [<4210] AVG
3 03530 MEs | 825 2080 | 7350 [43mo| ave
4 06276 2017 | 063 2080 | 7350 |S300| AVG
5 12245 200 | 650 2650 | 7350 <4700 ave
[ 104331 2122 [ 132 | 2480 | 73m0 [-2200] Ave

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003
Issued: 2016-5-11

Tested Polarization: Vertical Operation Mode: the lowest power
!709 dBuVin
FEE Punt 10 1 0o Aadhiatiwedmstuction cooks
€ j}|
1oy "L"._ A : lrf.' | "
y Py 2o
"

TR 2 |
koo "‘Nfc‘r.-r-\w‘l“’.“.

ki V"w\w‘-«"*)uw 4

ne
0009 IMHz] 0150
1208 dBuwWin
FOC Pant 18 10m Radistsanfmduction covk s
)
TR A e R AN G ARt e B il B A g asoq
ne | |
0150 05 M8 z) s
Mo, | Frequency | Factor [Reading | Lewel [ Limit [Magin[ .
MHz) | (dBm) | (dBuV) |(@Bulim) |(gBuvim)| (@)

i 00ZWE | 2026 | 3604 | 5720 | 7350 |-18.20| AVG
7 | 00286 | 2022 | 4528 | B550 | 7350 | -BDO| AVG
3 | 00578 | 2032 | 2088 | 4130 | 7350 |-3220| AVG
Z | 003 | 2032 | 1738 | 37680 | 7350 | 3500 AVG
5 | 00708 | 2034 | 1488 | 3520 | 7350 |-28.20| AVG
8 | 01340 | 2028 | 1082 | 3110 | 7350 |4240| AVG
1 0i%00 | 202 | 1238 | 32680 | 7350 (40g0l AVG
2 | O0zme | 2048 | B72 | 2000 | 7350 |4420| AVG
3 | 056rd | 2022 | B38 | 2860 | 7350 | 4400 AVG
3 | Ogeed | 2001 | 790 | 2720 | 7350 |4830| AVG
5 | 48086 | 2041 | 660 | 2710 | 7350 |48.40| AVG
8 | 104482 | 2100 | 730 | 2830 | 7350 |4520| AVG

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003

Issued: 2016-5-11

Tested Polarization: Horizontal Operation Mode: the lowest power

1208 dBuVinm

FCC Part18 10m Radistmnfinduction covks

3%

) zh’ fﬂ"
M J Mo ! d; A

st M M

0o |
0.009 [T 0150
1200 dBuVin

FOC Part 18 10 Radistsonfmduction cooks

&
A Y
B S, VU S R I Y0 DUV SPPIE L F ¢ M’“E\N--‘aﬁ
0.0 | |
01se L] Wz L] 20000
Mo Frequency | Factor | Reading | Lewsf Limit rhl'.:i'g_in S
) [MHz) (dBim) | (dBu\V) |(dBuVim)|{dBuVim)| (dB)
1 QuD245 2032 | 3488 55.20 T35 |-13.20| ANVG
2 QU035 2027 | 3783 58.20 T35 |[-15 AVG
3 QUDZTE 2024 | 2408 .30 T3ED | -B20| AVG
2 Quozar 2022 | 47.84 34.20 TIED | -5.30| AVG
5 Qunsaa 2032 | 4.4 4480 TS50 |-2E.80| AVG
i QukBae 2034 18.78 39.10 TIED |-3240) AVG
1 [ERE 2034 18.78 39.10 TIED |-3240| AVG
2 Qurem 2058 13.81 3150 TIE] |-29.00| AVG
3 0.41ar 2044 B.16 29.80 TI50 |-43.80) AVG
2 QueET3 2013 B4T 248.80 TS0 |-4480) AVG
5 11.8407 2113 TAT 28.710 TS50 |-4480| ANVG
g T061x2 2132 5.58 28.90 TIE] |-4880| AVG

FCC ID: ZFB-C74E- BBCC
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5.2.,5 Measurement uncertainty
The measurement uncertainty for magnetic field radiated emission test is under consideration.

5.3 Radiated Emission (30 MHz- 1 GHz)
Test Result: Pass

5.3.1 Used Test Equipment

Report No.: 151208078GZU-003
Issued: 2016-5-11

Equip. No. Equipment Model Manufacturer Last Cal. Due Date
SD00716 10m Semi-anechoic | .\ -, Frankonia GabH | 2015.8.24 | 2016.8.23
chamber
EMI Test Receiver ROHDE&SCHW
201144CK0064 | o S0GH2) ESU40 ARZ 2015.8.31 | 2016.8.30
1244BK0001SD | Pre-amplifier PAP-0203-30 | Compliance 2016.1.12 | 2017.1.11
Direction System
Bilog Antenna
200744CP002-4 | ol b oG, | CBLOLI2D | TESEQ 2016.1.12 | 2017.1.11
Turntable And
SD00701 Antenna Controller | FC02 FRANKONIA N/A N/A

5.3.2 Block Diagram of Test Setup

V

VVVV

Antenn

'\(mask

VVVVVVVVVVY

EUT

Turn Table

—AAAA

Receiver

FCC ID: ZFB-C74E- BBCC
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m Report No.: 151208078GZU-003

Issued: 2016-5-11

5.3.3 Test Setup and Procedure

The measurement was applied in a 3 m semi-anechoic chamber. The EUT and simulators
were placed on a 1 m high wooden turntable above the horizontal metal ground plane. The
turn table rotated 360 degrees to determine the position of the maximum emission level. The
EUT was set 3 meters away from the receiving antenna which was mounted on an antenna
mask. The antenna moved up and down between from 1meter to 4 meters to find out the
maximum emission level.

Broadband antenna was used as receiving antenna. Both horizontal and vertical polarization
of the antenna was set on measurement. In order to find the maximum emission, all of the
interface cables were manipulated according to FCC OST/ MP-5:1986 requirement during
radiated test. The bandwidth setting on Test Receiver was 120 kHz. The frequency range from
30 MHz to 1 GHz was checked.

An initial pre-scan was performed in the 10m chamber using the spectrum analyzer in peak
detection mode. Quasi-peak measurements were conducted based on the peak sweep graph.

FCC ID: ZFB-C74E- BBCC
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5.3.4 Test Data & Curve

Tested Polarization: Vertical
12000 dBu¥/m

Report No.: 151208078GZU-003

Issued: 2016-5-11

Operation Mode: the highest power

FCC Part18 10m R adiation[induction cooke

60

0.0
30000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
Mo Frequency | Factor | Reading | Lewel Lamit erg_in ——

. [MHz) {dBim) | (dBu\V) |(dBuNim)|{dBuvim)| {dB)
1 454000 -2438 | 5054 28.21 7350 | 4730 AVE
2 552180 -26.80 | £3.19 21.210 T3S |-52.3| AVG
3 1183280 | -2030 | 3394 13.80 TIED |-59.80) AVG

FCC ID: ZFB-C74E- BBCC
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Tested Polarization: Horizontal
12000 dBu¥/m

Report No.: 151208078GZU-003
Issued: 2016-5-11

Operation Mode: the highest power

FCC Part18 10m R adiation[induction cooke

60

0.0

30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 1000.000
Mo | Frequency | Factor [Feading | Lewe! Limit [Margin] ____
] MHe) | (dBim) | (@uV) |(dBuMim) |iaBuvim) | (dB)
i 40 5200 -2318 | 35688 12.50 TAED |-E1.00| AVG
2 BE 2600 -2 33.81 14.30 TAE] |-B9.A| AVG
3 185.2000 -2 40 17.80 T30 | -55E0| AVG

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003
Issued: 2016-5-11

Tested Polarization: Vertical Operation Mode: Middle power

12000 dBu¥/m

FCC Part18 10m R adiation[induction cooke

60

0.0
30.000 40 50 60 70 80 [MHz] 300 400 500 600 70O 1000.000

Mo Frequency | Facior | Reading | Lews Lemit  [Margin R
) {MHz) (dBfm) | {dBuV) |(dBuvim) {dBuvim)| (dB)

1 484300 -2603 | ¥7.23 52.30 TIED |-21.20| AVG
2 D 2500 2671 | 31 3430 T35 | -18.20| AVG
3 127.0000 | -20.52 ( G872 44.20 Ta50 | -27A0| AVG

FCC ID: ZFB-C74E- BBCC
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Report No.: 151208078GZU-003
Issued: 2016-5-11

Tested Polarization: Horizontal Operation Mode: Middle power

12000 dBu¥/m

FCC Part18 10m R adiation[induction cooke

60

0.0
30.000 40 50 60 70 80 [MHz] 300 400

500 600 70O 1000.000

No. | Frequency [ Factor [Reading [ Level Limit  [Margin -
| ez | idBim) | (dBuv) |idBuvim) |[@Buvim)| dB) |P=

1 A5 2300 -26.51 T3 48.70 7350 |-2080 AVG
7 | 127.0000 | -84 | 80.12 | 2030 | 7350 |2470| AVG

3 1210200 ( -2200 | 73329 51.30 TIE) | -Z2.A| AVG

FCC ID: ZFB-C74E- BBCC
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Tested Polarization: Vertical

Issued: 2016-5-11

12000 dBu¥/m

Report No.: 151208078GZU-003

Operation Mode: the lowest power

FCC Part18 10m R adiation[induction cooke

60

0.0

30.000

40 50 60 70 80 [MHz] 300 400 500 600 70O

1000.000

Frequency | Facior | Reading | Lewsd Lemit |Margin( ..
[MHz) (dB/m) | (dBuV) |(dBuVim)|{dBulim)| {dB)

474500 -24.70 | 7020 48.20 T3ED |-Zr30| AWVG

5ifi. 1600 SIT25 | 8155 54.30 TIED |-19.20| AVG

104.8000 | -2093 | 83.53 42.80 7350 |-30:80| AVG

FCC ID: ZFB-C74E- BBCC
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Tested Polarization: Horizontal Operation Mode: the lowest power
1200 dBu¥/m

Report No.: 151208078GZU-003
Issued: 2016-5-11

FCC Part18 10m R adiation[induction cooke

60

0.0

30.000 40 50 60 70 80 [MHz] 300 400 500 600 7OO 1000.000

Mo Frequency | Facior | Reading | Lews Limit |Margin( .
: {MHz] (dBfm) | {dBuV) |(dBuVim)|{dBuVim)| (dB)

57. 1600 -2F.0F | 70T 43.80 TIED |-Z080| AVG

2 1541800 | -22.46 | ©7.58 45.10 TIED |-Z40| AVG

3 183.1100 | -22.22 | vO0.02 47.80 TIED |-Z570| AVG

5.3.5 Measurement uncertainty
Uncertainty: 4.87 dB in the frequency range of 30-1000 MHz at a level of confidence of 95%

FCC ID: ZFB-C74E- BBCC
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